@ SUMMARY OF LABORATORY TEST RESULTS

Assigned By:

Project: London wdmﬁdmmHmUOHmﬂouw Testing

Project Number: oommaowmp Current Date: 8/13/2007
Boring: LCSLT-1U
: Dry Wet Shear . Unconf. :
NMHMMM Depth Visual n“_.m”m sification UsCcs |E(f) [ W% | Dens | Dens mM._u Tgst | Angle Doﬂmmmu.von Comp. LL PL PI HWMMWWH NMMMM
i (pcf} | (pef} Type 8Str.
1B(H) 0.7 |STGR&BRCH4 W/ mw_ ARS ML CH4 29 91 117 90 uu 0 1063 1.35
1B{V) 0.8 |STGR&BRCH4W/ G, ARS ML CH4 27 96 122 96 uu 0 1553 1.35
2A(H) 35 |MBR&GRW ARS ML, CC CH3 28 93 119 91 uu 0 933 0.90
2B(V) 43 |STGR & BR CL6 W/ WD Cl6 35 80 108 86 uu 17 309 0.63
4B(H) 11,7 |vSO BR & GR CHOCWY/ ARS ML, WD, RT CHOC 248 20 70 92 uu 0] 56 0.07
4D(V) 13.5 |VSO GR CH4 W/ O, >_mm SM, RT CH4 71 58 a9 100 uu 0 233 0.20
SA(H} 15.0 |VSO GR CH4W/ ARSSM, O, RT, G CH4 87 50 97 97 Uy 0 40 0.10
I
I
Remarks: Checked by NM%W\

FFERJV, LIC.




Figure

Remarks: Test specimen trimmed horizontally.

Sample Number: 1B(H)
Proj. No.: 0022-0024
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Sample Type: Undisturbed Client: U. S. Army Corps of Engineers
Description: ST GR & BR CH4 W/ G, ARS ML
Project: London Avenue Laboratory Testing
Assumed Specific Gravity= 2.72 Source of Sample: LCSLT-1U Depth: 0.7

Date Sampled: 8-10-07

TRIAXIAL SHEAR TEST REPORT

FFEBJV, LLC.

Tested By: DD/SE/TB




Stress Paths: o indicates peak
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Client: U. 8. Army Corps of Engineers
Project: London Avenue Laboratory Testing

Project No.: 0022-0024

Source of Sample: LCSLT-1U Depth: 0.7

Figure

Sample Number: 1B{H)

FFEBJV, LLC

Tested By: DD/SE/TE




Remarks:

‘| Figure

Sample Number: 1B(V)
Proj. No.: 0022-0024 Date Sampled: 8-11-07
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Type of Test: o1 e
Unconselidated Undrained o; Failure, pst 166 304 83
Sample Type: Undisturbed Client: U. S. Army Corps of Engineers
Descripfion: ST GR. & BR CH4 W/ G, ARS ML
: Project: London Avenue Laboratory Testing
Assumed Specific Gravity=2.72 Source of Sample: LCSLT-1U Depth: 0.9

TRIAXIAL SHEAR TEST REPORT

~ FFEBJV, LLC

Tested By: TB
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Stress Paths: o indicates peak

Client: U, S. Army Corps of Engineers
Project: London Avenue Laboratory Testing
Source of Sample: LCSLT-1U Depth: 0.9 Sample Number: 1B(V)

Project No.: 0022-0024 Figure _______ FFEBJV, LLC

Tested By: TB




Remarks: Test specimen trimmed horizontally.
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Sample Type: Undisturbed Client: U, S. Army Corps of Engineers
Description: M BR & GR W/ ARS ML, CC
Project: London Avenue Laboratory Testing
Assumed Specific Gravity= 2.72 Source of Sample: LCSLT-1U Depth: 3.5

Sample Number: 2A(H)
Proj. No.: 0022-0024 Date Sampled: 8-11-07

TRIAXIAL SHEAR TEST REPORT

FFEBJV, LLC

Tested By: DD/SE/TB
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Stress Paths: o indicates peak

Client: U. 8. Army Corps of Engineers
Project: London Avenue Laboratory Testing
Source of Sample: LCSLT-1U Depth: 3.5 Sample Number: 2A(H)

Project No.: 0022-0024 Figure FFEBJV, LLC

Tested By: DD/SE/TB
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Sample Type: Undisturbed Client: U. S. Army Corps of Engineers
Description: SO GR & BR CL6 W/ WD
Project: London Avenue Laboratory Testing
Assumed Specific Gravity= 2.69 Source of Sample: LCSLT-1U Depth: 4.3
Remarks: Sample Number: 2B{V)
Proj. No.: 0022-0024 Date Sampled: 8-11-07
_ TRIAXIAL SHEAR TEST REPORT
| Figure FFEBJV, LLC

Tested By: DD/TB
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Stress Paths: o indicates peak

Client: U. 8. Army Corps of Engineers

Source of Sample: LCSLT-1U
Project No.: 0022-0024

Project: London Avenue Laboratory Testing

Depth: 4.3
Figure

Sample Number: 2B(V)

FFEBJV, LLC

Tested By: DD/TB
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Unconsolidated Undrained 2 . P
Sample Type: Undisturbed Client: U. 8. Army Corps of Engineers
Description: VSO BR & GR CHOC W/ ARS ML,

WD, RT Project: London Avenue Laboratory Testing
Assumed Specific Gravity= 2.50 Source of Sample: LCSLT-1U Depth: 11.7
Remarks: Test specimen trimmed horizontally, Sample Number: 4B(H)

Proj. No.: 0022-0024 Date Sampled: 8-11-07
TRIAXIAL SHEAR TEST REPORT
Figure FFEBJV, LLC

Tested By: TB
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o indicates peak

Client: U. S. Army Corps of Engineets
Project: London Avenue Laboratory Testing
Source of Sample: LCSLT-1U Depth: 11.7

Project No.: 0022-0024 - - Figure

Sample Number: 4B(H)

FFEBJV, LLC

Tested By: TB
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Sample Type: Undisturbed Client: U, S. Army Corps of Engineers
Description: SO GR CH4 W/ O, ARS SM, RT
Project: London Avenue Laboratory Testing
Assumed Specific Gravity= 2.72 Source of Sample: LCSLT-1U Depth: 13.5
Remarks: Sample Number: 4D(V)
Proj. No.: 0022-0024 Date Sampled: 8-11-07
TRIAXIAL SHEAR TEST REPORT
Figure FFEBJV, LLC

Tested By: TB
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Stress Paths: o indicates peak

Source of Sample: LCSLT-1U
Project No.: 0022-0024

Client: U. S. Army Corps of Engineers
Project: London Avenue Laboratory Testing
Depth: 13.5 Sample Numbher: 4D(V)

Figure

FFEBJV, LLC

Tested By: TB




Unconsolidated Undrained
Sample Type: Undisturbed

Assumed Specific Gravity=2.72

Figure

Description: VSO GR CH4 W/ ARS SM, O, RT, G

Remarks: Test specimen trimmed horizontally.
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Client: U. 8. Army Corps of Engineers
Project: London Avenue Laboratory Testing

Source of Sample: LCSLT-1U Depth: 15.0
Sample Number: SA(H)
Proj. No.: 0022-0024 Date Sampled: 8-11-07

TRIAXIAL SHEAR TEST REPORT

FFEBJV, LLC

Tested By: TB
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Client: U. S. Army Corps of Engineers
Project: London Avenue Laboratory Testing
Source of Sample: LCSLT-1U Depth: 15.0 Sample Number; SA(H)
Figure FFEBJV, LLC

Tested By: TB




Project: London Avenue

| SUMMARY OF

LABORATORY TEST RESULTS

Assigned By:

MHNUOHmﬂOHM Testing

Project Number: 0022-0024 Current Date: 8/13/2007
Boring: LCSLT-2U |
|
m Dry Wet Shear . Unconf .
MMHWMM Depth Visual Classification vscs |E(£) | ws | Dens | Dens mwn Test |Angle noﬂmmwou Comp. | LL | PL | ®I aﬂﬂwm%m mwwmw
| (pef) | (pef) Type P Str.
1B{H) 0.4 |STGR &BRCH3W/ >_mm ML, G CH3 25 o8 123 93 uu 0 1410 0.54
1B(V) 06 |STCGR&BRCH3IWARSML, G CH3 28 23 119 92 uu 0 1463 1.35
2A{H) 3.5 |S0OGR&BR CH4W/ARS ML, O, RT CH4 49 71 106 97 uu 0 309 0.36
2A(V) 5.5 |MGR &BR CH4 W/ ARS, O, RT CH4 36 81 110 88 uu 0 508" 0.36
3A(H) 7.6 |M DGR & GR CHOB W/ WD, LNS SM, LYS CHOB 62 60 97 95 uu 0 581 0.55
CH _
3B(V) 8.5 M DBR CHOC W/ RT, rﬁu. ARS SM CHOC 244 21 70 g2 uu 0 478 0.34
4B(H) 11.5 |SC DGR & GR CHOCA <<_s WD CHOA 125 a8 85 a8 uu 0 398 0.35
4C(V) 13.3 |80 DGR CHOA W/ RT, WD, ARS ML CHOA 157 31 80 97 Uy 0 481 0.32
|
|
Remarks: Checked by: kwcmﬂ

FFEBJV, LLC.

File Name: TOZ4
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Sample Type: UNDISTURBED Client: U. S. Army Corps of Engineers
Description: ST GR & BR CH3 W/ ARS ML, G
Project: London Avenue Laboratory Testing
Assumed Specific Gravity= 2.74 Source of Sample: LCSLT-2U Depth: 0.4

Remarks: Test specimen trimmed horizontally.

Figure

Sample Number: 1B(H)
Proj. No.: 0022-0024 Date Sampled: 8/11/07

TRIAXIAL SHEAR TEST REPORT

Tested By: TB

FFEBJV, LLC
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Client: U. S. Army Corps of Engineers
Project: London Avenue Laboratory Testing
Source of Sample: LCSLT-2U Depth: 0.4 Sample Number: 1B(H)
Project No.: 0022-0024 Figure | FFEBJV, LLC

Tested By: TB




Remarks:
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Sample Number: 1B(V)
Proj. No.: 0022-0024
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Description: ST GR & BR CH3 W/ ARS ML, G
Project: London Avenue Laboratory Testing
Assumed Specific Gravity= 2.74 Source of Sample: LCSLT-2U Depth: 0.6

Date Sampled: 8/11/07

FFEBJV, LLC

TRIAXIAL SHEAR TEST REPORT

Tested By: DD/KP
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Client: U. 8. Army Corps of Engineers
Project: London Avenue Laboratory Testing
Source of Sample: LCSLT-2U
Project No.: 0022-0024

Depth: 0.6

Figure

Sample Number: 1B(V)

FFEBJV, LLC

Tested By: DD/KP
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Sample Type: UNDISTURBED Client: U. S. Army Corps of Engineers
Description: SO GR & BR CH4 W/ ARS ML, O,
RT Project: L.ondon Avenue Laboratory Testing
Assumed Specific Gravity= 2,74 Source of Sample: LCSLT-2U Depth: 3.5

Remarks:

Figure
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roj. No.: 0022-0024

Date Sampled: 8/11/07

TRIAXIAL SHEAR TEST REPORT

" FFEBJV, LLC

Tested By: TB




Stress Paths: o indicates peak
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Client: U. S. Army Corps of Engineers

Project: London Avenue Laboratory Testing

Source of Sample: LCSLT-2U Depth: 3.5
Project No.: 0022-0024 Figure

Sample Number: 2A(H)

FFEBJV, LLC

Tested By: TB




Remarks:

Figure

Sample Number: 2A(V)
Proj. No.: 0022-0024
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Sample Type: UNDISTURBED Client: U. S. Army Corps of Engineers
Description: M GR & BR CH4 W/ ARS, O, RT
Project: London Avenue Laboratory Testing
Assumed Specific Gravity= 2.74 Source of Sample: LCSLT-2U Depth: 5.5

Date Sampled: 8/11/07

TRIAXIAL SHEAR TEST REPORT

FFEBJV, LLC

Tested By: TB/DD
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Client: U. S. Army Corps of Engineers
Project: London Avenue Laboratory Testing
Source of Sample: LCSLT-2U Depth: 5.5

Project No.: 0022-0024 Figure

Sample Number: 2A(V)

FFEBJV, LLC

Tested By: TEB/DD



Unconsolidated Undrained

Sample Type: UNDISTURBED

Description: M DGR & GR CHOB W/ WD, LNS
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Assumed Specific Gravity= 2.60
Remarks:

Figure
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Project: London Avenue Laboratory Testing

Source of Sample: LCSLT-2U
Sample Number: 3A(H)
Proj. No.: 0022-0024

Depth: 7.6

Date Sampled: 8/11/07

FFEBJV, LLC

TRIAXIAL SHEAR TEST REPORT

Tested By: DD/KP
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Client: U. S, Army Corps of Engineers
Project: London Avenue Laboratory Testing

Project No.: 0022-0024 Figure

Source of Sample: LCSLT-2U Depth: 7.6 Sample Number: 3A(H)

FFEBJV, LLC.

Tested By: DD/KP
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TRIAXIAL SHEAR TEST REPORT
Figure FFEBJV, LLC

Tested By: DD/TB
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Project: London Avenue Laboratory Testing
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Project No.: 0022-0024 Figure

Sample Number: 3B(V)

FFEBJV, LLC

Tested By: DD/TB
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Project: London Avenue Laboratory Testing

Source of Sample: LCSLT-2U Depth: 11.5
Project No.: 0022-0024 Figure

Sample Number: 4B(H)
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Tested By: TB/DD
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TRIAXIAL SHEAR TEST REPORT
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Client: U. 8. Army Corps of Enginéers
Project: London Avenue Laboratory Testing
Source of Sample: LCSLT-2U Depth: 13.3 Sample Number: 4C(V)
Project No.: 0022-0024 Figure FFEBJV, LLC
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SUMMARY OF LABORATORY TEST RESULTS
Project: London Avenue Laboratory Testing Assigned By:

Project Number: 0022-0024 Current Date: 8/28/2007
Boring: LCSCT-2UT

Dry Wet Shear Unconf.

gﬁ: Depth Visual Classification USCS |E(f) | W& | Dens | Dens S:t Test | Angle Coa:essf:l.)on Comp. L PL PI T?IE:?;E gz:iz
(pct} | (pef) Type Str.
2A(V) 35 |VSOGRCH4W/ G, RTS CH4 85 52 96 100 uu 0 159 0.14
2C\V) 5.1 VS0 GR CL6 W/ LNS SM CL6 42 a1 86 100 Uy 0 163 _ 0.18

Remarks: Checked by: g@dé;
FFEBJV, LILC. File Name: TO24
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SUMMARY OF LABORATORY TEST RESULTS
Project: London Avenue Laboratory Testing

Assigned By:

Project Number: 0022-0024 Current Date: 8/28/2007
Boring: LCSLT-3U
: Dry Wet Shear . Unconf.
Eﬁi‘f_ Depth Visual Classification vscs |E(£) | ws | Dens | Dens S:t Test |Angle c°:;essf1)°“ Comp. | 1t | BL | I T‘:fc“s’?l)‘m 32232
(pef) | (pef) Type Str.

1B(V) 14 |STT&BRCH2Z W/ G, RT, ARS SP CH2 30 a0 116 92 uu 0 1251 1.03
1B(H) | 14 |STT&BRCH2W G, RT, ARS SP CH2 26 | 92 115 | 84 | UU 0 1242 1.03
2B(V) 16 [SOT&GRCH2 CH2 45 76 110 ag uu 0 3786 0.45
2B(H) | 31 |SOT&GRCH2 CH2 41| 8o 113 | 100 | UU 0 444 0.45
2D(H) 56 |SO DGR & GR CH4 W/WD, RT, ARS SP CH4 61 63 101 97 Uy 0 346 0.25
2D(V) 56 |SO DGR & GR CH4 W/ WD, RT, ARS 8P CH4 117 40 86 97 uu ¢ 361 0.25
3C(V) 84 |VS0O GR CHOC W/ WD, RT, ARS ML CHOC 202 25 75 97 uu o 131 . 0.13
3C(H) 84 |VSO GR CHOC W/ WD, RT, ARS ML CHOC 173 29 78 100 uu 0 102 0.13
4B(H} 11.8 |SO DGR CHOA W/ WD CHOA 132 a7 86 100 uu 0 275 0.24
4CG(H) | 12.5 |SC DGR CH4 W O, WD CH4 104 43 8 |97 ]| wu 0 329 0.23
4C(V} 12.5 |SO DGR CH4 W/ O, WD CH4 115 41 89 100 uu 0] 293 0.23
4D(H) 13.4 |SO GR CH4 W/ WD, ARS SM CH4 43 74 110 ]100| UU 0 357 0.22
4D(V) | 13.4 [SD GR CH4 W/ WD, ARS SM CH4 57 | 67 105 | 100 | Uu 0 288 0.22

Remarks: Checked by:

FFEBJV, LIC.
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